SFT POOL AND AIR HOCKEY TABLE
ASSEMBLY INSTRUCTION

WARNING:Choking Hazard--Toy contains small balls and/or small parts.Not
for children under 3 years.

-Caution! Adult assembly required.

-Sharp point on screws; unpack and assemble with care. Keep small parts and

polybag away from children during & after assembly. You need a wrench and

screwdriver (not included) to assemble.

IMPORTANT!

Please Keep Your Instructions. Before attempting assembly,please read through this
instruction book to familiarize yourself with all the parts and assembly steps.

We recommend that two adults assemble this game.

Please refer to the Parts List below and be sure that all parts have been included.

ltem: HP04434




#2

#3

#4

o)
{
Table body Main Support Leg-1 Main Support Leg-2 Leg-1
1lpc 1 pcs 1 pcs 1 pcs
#5 S #6 #7 #8
{
Leg-2 Accessory Floor Panel Leg end panel Accessory End panel
1 pcs 1 pcs 1 pcs 2 pcs
#9 #10 #11 #12
Bolt 41mm Washer 23mm Handle Bolt 45mm Screw 12mm
4 pcs 8 pcs 4 pcs 8 pcs
#13 #14 #15 #16
Screw 38mm Screw 45mm Cue Billiard ball
6 pcs 16 pcs 2 pcs 1 set
#17 #18 #19 #20 #21
Plastic triangle Brush Chalk Pusher Puck
1 pc 1 pc 2 pcs 2 pcs 2 pcs
#22 #23 #24 #25 #26
. Allen wrench
Safety Pin Leg Levelers Goal Power puck 1pc
2 pcs 6 pcs 2 pcs 1 Piece




STEP 1:

Using at least two people carefully place the table body (#1) onto a soft,
non staining surface .

Using screw (#12) attach the goals (#24) to the table body (#1)

STEP 2:

Attach main support leg(#2 & #3) along with leg (#4 & #5) to the table body (#1)
using bolt and handle bolt (#9 & #11) and washer (#10).

Insert bolt(#9) into the pre-drilled holes that are marked with a blue circle
on the side panel.

e

#11@?&%10 #10

To ensure that the table is assembled correctly, please ensure that the table legs
are secured to the side of the table body with a matching part number.




STEP 3:

To assemble the accessory tray secure the accessory end panel (#8) to
the accessory floor panel (#6) using screw (#13)

#6

#8
#8 %

STEP 4:

Once done secure the completed accessory tray to
the main support legs using screw (#14)

STEP 5:
Add leg end panel (#7) to the
leg(#4 & #5) using screw (#14)

Carefully screw the safety pin (#22) into

the pre-drilled (marked by a yellow circle) holes
in the side panel.




STEP 7:

Using at least two adults carefully turn the table the right way up.
To fold the table, please remove all accessories from the playing surface
and remove handle bolt (#11) completely

STEP 8:

With at least two adults carefully fold the

table towards its standing position. Once
done, insert the handle bolt (#11) and (
safety pin (#22) into the table body frame
locking it into place.

#22




STEP 9:

To rotate the table, remove handle bolt (#11)
and safety pin (#22).With at least two
adults carefully rotate the table body
(#1) and rotate the legs over the table.
Once done, insert handle bolt
(#11) into the main

support leg and leg(#2 #3 #4 #5) [\%

STEP 10:

Lock the table back into place by
securing the handle bolts (#11)
into the table once move




Directions for use of the Power Puck

1. Carefully remove the battery compartment cover using a screw driver.
2. Insert batteries, ensuring correct polarity.

3. Replace and secure cover by tightening the screw.

To charge the Power puck, connect with the battery box. Normal charging time is around 30-40min.

Please ensure you charge the Power Puck for a minimum of 1 hour for the first initial charge.

To play the Power Puck, please switch on the button under the puck.

Battery warning:

Should not connect to more than the recommended number of battery
Non-rechargeable batteries are not to be recharged

Rechargeable batteries are only to be charged under adult supervision
Rechargeable batteries are to be removed from the toy before being charged
Different types of batteries or new and used batteries are not to be mixed
Batteries are to be inserted with the correct polarity

Exhausted batteries are to be removed from the toy

© N oA wWwN e

The supply terminals are not to be short-circuited.





